
 
 

Delft University of Technology

Assessing the Mass Concentration of Microplastics and Nanoplastics in Wastewater
Treatment Plants by Pyrolysis Gas Chromatography-Mass Spectrometry

Xu, Yanghui; Ou, Qin; Wang, Xintu; Hou, Feng; Li, Peng; van der Hoek, Jan Peter; Liu, Gang

DOI
10.1021/acs.est.2c07810
Publication date
2023
Document Version
Final published version
Published in
Environmental Science and Technology

Citation (APA)
Xu, Y., Ou, Q., Wang, X., Hou, F., Li, P., van der Hoek, J. P., & Liu, G. (2023). Assessing the Mass
Concentration of Microplastics and Nanoplastics in Wastewater Treatment Plants by Pyrolysis Gas
Chromatography-Mass Spectrometry. Environmental Science and Technology, 57(8), 3114-3123.
[...]
toothpaste, and other personal care products can, through the
sewer, reach WWTPs, where they may pass the wastewater
treatment processes due to their small size.15 Although MPs
were reported to be effectively removed during particulate
matter removal in WWTPs, a considerable number of MPs can
enter the aquatic environment due to the high flux of
wastewater.16

The pollution level of MPs in WWTPs has been well studied
in terms of the particle number concentration, which ranged
from 1 to 18,285 particles/L in the influent and 0−447
particles/L in the effluent.14,17 Numerous studies have

reported that WWTPs can effectively remove MPs from raw
wastewater through primary, secondary, and tertiary treatment
processes;14 the removal efficiency in different WWTPs was
dependent on the treatment processes utilized.18 Generally,
more than 88% of MPs could be removed by secondary
treatment and over 97% of MPs could be removed when
tertiary treatment was applied, such as a membrane bioreactor
or rapid sand filtration technologies.19,20 However, the
obtained knowledge on the level, removal, and impact of
MPs in WWTPs was mostly based on the particle number
rather than the mass. Compared with the mass, the particle
number cannot well describe the pollution extent of MPs
because their sizes can span a range of 3 orders of magnitude.
In addition, MPs could be fragmented after physical and
chemical processes,21 which may affect the number of particles
and lead to a potential overestimation of their concentration.

Received: October 22, 2022
Revised: January 16, 2023
Accepted: February 2, 2023
Published: February 14, 2023

Articlepubs.acs.org/est

© 2023 The Authors. Published by
American Chemical Society

3114
https://doi.org/10.1021/acs.est.2c07810

Environ. Sci. Technol. 2023, 57, 3114−3123

D
ow

nl
oa

de
d 

vi
a 

17
8.

84
.1

48
.5

3 
on

 M
ar

ch
 1

, 2
02

3 
at

 1
9:

30
:1

1 
(U

T
C

).
Se

e 
ht

tp
s:

//p
ub

s.
ac

s.
or

g/
sh

ar
in

gg
ui

de
lin

es
 f

or
 o

pt
io

ns
 o

n 
ho

w
 to

 le
gi

tim
at

el
y 

sh
ar

e 
pu

bl
is

he
d 

ar
tic

le
s.

https://pubs.acs.org/action/doSearch?field1=Contrib&text1="Yanghui+Xu"&field2=AllField&text2=&publication=&accessType=allContent&Earliest=&ref=pdf
https://pubs.acs.org/action/doSearch?field1=Contrib&text1="Qin+Ou"&field2=AllField&text2=&publication=&accessType=allContent&Earliest=&ref=pdf
https://pubs.acs.org/action/doSearch?field1=Contrib&text1="Xintu+Wang"&field2=AllField&text2=&publication=&accessType=allContent&Earliest=&ref=pdf
https://pubs.acs.org/action/doSearch?field1=Contrib&text1="Feng+Hou"&field2=AllField&text2=&publication=&accessType=allContent&Earliest=&ref=pdf
https://pubs.acs.org/action/doSearch?field1=Contrib&text1="Peng+Li"&field2=AllField&text2=&publication=&accessType=allContent&Earliest=&ref=pdf
https://pubs.acs.org/action/doSearch?field1=Contrib&text1="Jan+Peter+van+der+Hoek"&field2=AllField&text2=&publication=&accessType=allContent&Earliest=&ref=pdf
https://pubs.acs.org/action/doSearch?field1=Contrib&text1="Gang+Liu"&field2=AllField&text2=&publication=&accessType=allContent&Earliest=&ref=pdf
https://pubs.acs.org/action/showCitFormats?doi=10.1021/acs.est.2c07810&ref=pdf
https://pubs.acs.org/doi/10.1021/acs.est.2c07810?ref=pdf
https://pubs.acs.org/doi/10.1021/acs.est.2c07810?goto=articleMetrics&ref=pdf
https://pubs.acs.org/doi/10.1021/acs.est.2c07810?goto=recommendations&?ref=pdf
https://pubs.acs.org/doi/10.1021/acs.est.2c07810?goto=supporting-info&ref=pdf
https://pubs.acs.org/doi/10.1021/acs.est.2c07810?fig=abs1&ref=pdf
https://pubs.acs.org/toc/esthag/57/8?ref=pdf
https://pubs.acs.org/toc/esthag/57/8?ref=pdf
https://pubs.acs.org/toc/esthag/57/8?ref=pdf
https://pubs.acs.org/toc/esthag/57/8?ref=pdf
pubs.acs.org/est?ref=pdf
https://pubs.acs.org?ref=pdf
https://pubs.acs.org?ref=pdf
https://doi.org/10.1021/acs.est.2c07810?urlappend=%3Fref%3DPDF&jav=VoR&rel=cite-as
https://pubs.acs.org/est?ref=pdf
https://pubs.acs.org/est?ref=pdf
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://acsopenscience.org/open-access/licensing-options/


Despite the apparent advantages of using mass to quantify
the pollution level of MPs, limited studies have described the
mass concentration of MPs in WWTPs. Simon et al. calculated
the mass concentration of MPs based on the identification
results from Fourier transform infrared spectroscopy (FTIR),
the volume of the particle, and the polymer density.17 They
reported that 61−1189 and 0.5−11.9 μg/L MPs were found in
the influent and effluent of Denish WWTPs, respectively.17,22

However, it was an indirect and rough estimation of the mass
of MPs in WWTPs. Thermal analytical methods, such as
thermal extraction desorption−gas chromatography/mass
spectrometry (TED-GC/MS) and pyrolysis gas chromatog-
raphy mass spectrometry (Py-GC/MS), can accurately
determine the mass of MPs,23−26 which may be workable for
better understanding the extent of MP pollution in WWTPs
compared with particle-related characterization. Using TED-
GC/MS, Goedecke et al. reported that the mass concentration
of MPs in the effluent of a WWTP ranged from 6.5 up to 51.8
μg/L.22 Although this study provides important data reference
on masses of MP emissions in WWTPs, data on the mass
concentration, especially the mass removal efficiency of MPs,
are still very limited.
Quantification of MPs with a small size in WWTPs is

another knowledge gap. As reported, the minimum particle size
of MPs in WWTPs studied in previous articles was usually 20
or 50 μm.19,27−29 The pollution level of small-size MPs,
especially NPs, with a size smaller than 1 μm, remains unclear.
FTIR and Raman microspectroscopy, the most frequently used
methods, can identify MPs with sizes only down to
approximately 20 and 1 μm, respectively, due to the limited
spatial resolution and sample fluorescence interference.30−32

Recently, optical-photothermal infrared (O-PTIR) micro-
spectroscopy was successfully used to identify small MPs and
NPs down to 600 nm released from silicone−rubber baby
teats.33 However, besides its limitations in determining NPs at

smaller sizes (<600 nm), this technique is unlikely to detect
NPs in complex wastewater environments due to interference
of the water matrix.34 As mentioned above, the thermal
analytical methods that quantify MPs by the mass concen-
tration are not limited by particle size and may be a promising
technique to detect NPs in WWTPs.
The objective of this study is to investigate the mass

concentration of MPs and NPs in WWTPs by Py-GC/MS. An
ultrafiltration-based method was further developed to concen-
trate and detect trace NPs in WWTPs. The influent and
treated wastewater after primary, secondary, and tertiary
treatment in two WWTPs in China were sampled. MPs and
NPs in the size range of 0.01−1000 μm were extracted and
divided into three groups with sieving sizes of 50−1000, 1−50,
and 0.01−1 μm. Six polymer types including polymethyl
methacrylate (PMMA), polypropylene (PP), polystyrene (PS),
polyethylene (PE), polyethylene terephthalate (PET), and
polyamide (PA) that are widely found in WWTPs were
selected to assess the mean mass concentration of these MPs
and NPs and mean removal efficiency of WWTPs.

■ MATERIALS AND METHODS
Materials. Sodium iodide (CAS 7681-82-5), dichloro-

methane (CAS 75-09-2), and methanol (CAS 67-56-1) were
purchased from Macklin Biochemical Co., Ltd. (Shanghai,
China). PS NPs with a nominal size of 200 nm were purchased
from Beijing Zhongkeleiming Technology Co., Ltd. (Beijing,
China). PVC (CAS 9002-86-2), PMMA (CAS 9011-14-7), PP
(CAS 9003-07-0), PS (CAS 9003-53-6), PE (CAS 9002-88-4),
PET (CAS 25038-59-9), and PA (CAS 63428-83-1) were
purchased from Macklin Biochemical Co., Ltd. (Shanghai,
China). The polymer granules were frozen with liquid
nitrogen, milled with a grinder for 30 min, and separated
with 50, 100, and 500 mesh stainless steel sieves to harvest fine
polymer powders with a size of 50−100 mesh and less than

Figure 1. Flow chart of treatment processes and sampling sites in two WWTPs (a) and pretreatment procedures of wastewater samples for MP and
NP detection (b). Sampling sites 0, 1, 2, and 3 mean raw wastewater and treated water after the primary, secondary, and tertiary treatment,
respectively.

Environmental Science & Technology pubs.acs.org/est Article

https://doi.org/10.1021/acs.est.2c07810
Environ. Sci. Technol. 2023, 57, 3114−3123

3115

https://pubs.acs.org/doi/10.1021/acs.est.2c07810?fig=fig1&ref=pdf
https://pubs.acs.org/doi/10.1021/acs.est.2c07810?fig=fig1&ref=pdf
https://pubs.acs.org/doi/10.1021/acs.est.2c07810?fig=fig1&ref=pdf
https://pubs.acs.org/doi/10.1021/acs.est.2c07810?fig=fig1&ref=pdf
pubs.acs.org/est?ref=pdf
https://doi.org/10.1021/acs.est.2c07810?urlappend=%3Fref%3DPDF&jav=VoR&rel=cite-as


500 mesh. Stainless steel membranes (1000, 50, and 1 μm)
were purchased from Shuangte Filter Equipment Co. (Hebei,
China). The polymer powders were cleaned with methanol
several times, filtered with stainless steel membranes, and then
dried in an oven at 65 °C. The purpose of cleaning with
methanol is to remove possible dissolved organic matters,
which had no significant effect on the surface morphology and
size of these powders (Figure S1). These polymer powders
were used for calibration curves and recovery determination.
When preparing polymer powders with low calibration
concentrations, it is difficult to weigh them directly. To solve
this problem, the polymer powder was dispersed in a mixture
of methylene chloride and methanol to facilitate the weighing
of small amounts of polymer. The stock solution (10 g/L) was
continuously diluted to obtain a plastic dispersion of 2−1000
mg/L, as described in Text S1.

Sampling. Flow charts of the treatment processes and
sampling sites in two tested WWTPs in China (plants A and
B) are shown in Figure 1a. Raw wastewater (0) and treated
wastewater after the primary (1), secondary (2), and tertiary
treatment (3) were collected from two WWTPs. The average
inlet flow rates of plants A and B were about 5 × 105 and 2 ×
105 m3/day, respectively, with the same values as the outlet
flow rate. Raw wastewater of both plants was mainly from
households. The coarse screen, fine screen, grit chamber, and
membrane screen were the primary treatment steps of both
plants; the secondary activated sludge tank of both plants was
based on A2O technologies, but plant A contained a secondary
sedimentation tank. The rapid sand filtration and UV
disinfection were used for tertiary treatment in plant A; the
tertiary treatment in plant B included a membrane bioreactor
and UV disinfection (Figure 1a). Before sampling, the airtight
plastic storage bucket and sampling bucket were washed
several times with ultrapure water to avoid possible plastic
contamination. At each sampling site, wastewater was picked
up using a sampling bucket with a rope and put into prepared
plastic buckets. In both WWTPs, 25 L of raw wastewater and
25, 50 L, and 100 L of treated wastewater after primary,
secondary, and tertiary treatment, respectively, were collected
and delivered to the laboratory within 1 day.

Extraction and Pretreatment of MPs and NPs. As
shown in Figure 1b, microfiltration, ultrafiltration, and
hydrogen peroxide digestion were used to extract MPs and
NPs from wastewater.35 To harvest MPs, the collected
wastewater was first filtered by 1000, 50, and 1 μm stainless
steel membranes. Macroscopic MPs larger than 1000 μm were
not considered in this study because of their low count and the
fact that certain large particles could not fit into the pyrolysis
cup. MPs with sizes of 50−1000 and 1−50 μm were harvested
from the membranes, transferred to a clean 50 mL glass bottle
by ultrasound, and rinsed with ultrapure water. MP samples
and concentrated filtered water samples containing NPs
(0.01−1 μm) were dried at 90 °C in an oven. The solvent
evaporation with 90 °C heating aimed to shorten the pre-
treatment time,19,36 and this procedure had no significant effect
on the surface morphology, size, and mass of selected polymers
(Table S2 and Figure S1). The bottle was covered with
aluminum foil to minimize possible contamination. Hydrogen
peroxide (10 mL, 30%) was added to the dried MP samples in
bottles and heated at 65 °C for 48 h on a stirring hotplate.37

After digestion, the suspension containing MPs larger than 1
μm was vacuum-filtered onto the stainless steel membranes.
The membranes were sonicated and cleaned with 40 mL of

saturated sodium iodide solution, and the suspension was
transferred to a 100 mL separation funnel for density
separation.38 After 12 h, the supernatant liquid was vacuum-
filtered onto the stainless steel membranes, cleaned with
ultrapure water, and then dried at 90 °C. Dried MP samples
were sonicated and rinsed with methanol to transfer MPs in
methanol. The resulting particle−methanol suspension was
transferred gradually into a 10 mL glass bottle and evaporated
at 65 °C to adjust the final volume to 1−2 mL. The final
suspension was subsequently transferred to an 80 μL pyrolysis
cup and dried at 60 °C in an oven to ensure that all MPs were
loaded for subsequent detection by Py-GC/MS.
To harvest NPs, wastewater filtered with 1 μm stainless steel

membranes was further concentrated using a cross-flow
ultrafiltration (100 KDa, approximately 10 nm) system. The
detailed steps for cross-flow ultrafiltration can be found in Text
S2. The first step membrane filtration (>1 μm) may filter out
NPs that were aggregated or adsorbed on large particles like
MPs in wastewater, and these NPs were excluded from the
downstream analysis. The concentrated suspension containing
NPs was dried at 90 °C in an oven and then digested with 10
mL of 30% hydrogen peroxide (65 °C, 48 h). The suspension
was put into a centrifugal ultrafiltration tube (15 mL) with a
cutoff of 100 KDa and centrifuged at 4000 rpm for 2 min. The
retentate was transferred into a 10 mL glass bottle. To
minimize sample loss, 2 mL of ultrapure water was injected
into the centrifugal ultrafiltration tube, and then, the
membrane surface was gently blown with a pipetting tip.
This step was repeated three times, and the washing liquid was
also transferred into the glass bottle. The collected retentate
was dried at 90 °C in an oven. Following the same procedure
as for MP loading, dried NP samples were dispersed in
methanol and eventually transferred into 80 μL pyrolysis cups
for Py-GC/MS measurement. Two duplicates for each MP and
NP sample were prepared.

Pyrolysis Gas Chromatography−Mass Spectrometry.
Pyrolysis GC/MS measurements were performed by a multi-
shot pyrolyzer EGA/PY-3030D (Frontier Laboratories, Saikon,
Japan) that was attached to an Agilent 7890A gas chromato-
graph (Santa Clara, CA) equipped with an HP-5MS column
linked to an Agilent 5975C mass-spectrometer detector.
Pyrolysis was performed according to the parameters used in
previous studies.24,39 Briefly, pyrolysis temperature in single-
shot mode was set at 650 °C for 0.2 min, and the interface
temperature was set at 320 °C. The pyrolysis product was
injected with a split ratio of 50:1. Additional details on the
single-shot Py-GC/MS conditions can be found in Table S3.
Mass-based concentrations were calculated by fitting the
obtained results onto calibration curves.
Seven of the most commonly used plastic polymers

including PVC, PMMA, PP, PS, PE, PET, and PA were
analyzed to determine the characteristic indicator ions (Text
S4 and Figure S2).24,40−42 The selectivity of the indicator ions
was tested by analyzing several selected organic substances
including wood, leaf, fish, humic acid, and black carbon (Table
S6 and Figure S6).23,41 Methyl methacrylate (m/z 100), 2,4-
dimethyl-1-heptene (m/z 126), 5-hexene-1,3,5-triyltribenzene
(m/z 312), ε-caprolactam (m/z 113), 1,12-tridecadiene (m/z
180), and vinyl benzoate (m/z 148) were selected as indicator
ions for PMMA,23,24,39 PP,43 PS,23,39,44 PA,45,46 PE,47,48 and